

# PABRON<sup>®</sup> SN TABLET

*Triprolidine hydrochloride 2.5mg, Pseudoephedrine hydrochloride 60mg, Guaifenesin 100mg*

---

## What is in this leaflet?

This leaflet answers some common questions about PABRON SN TABLET. It does not contain all the available information. It does not take the place of talking to your pharmacist or doctor.

All medicines have risks and benefits. Your pharmacist or doctor has weighed the risks of you taking PABRON SN TABLET against the benefits they expect it will have for you.

**If you have any concerns about taking this medicine, ask your pharmacist or doctor.**

**Keep this leaflet with the medicine.**

You may need to read it again.

---

## What PABRON SN TABLET is used for?

PABRON SN TABLET is used to relieve the symptoms of colds, nasal and sinus congestion and productive cough.

---

## How PABRON SN TABLET works?

PABRON SN TABLET contains the active ingredients TriprolidineHCl, Pseudoephedrine HCl and Guaifenesin.

Every tablet contains 2.5 mg of TriprolidineHCl, 60 mg of Pseudoephedrine HCl and 100 mg of Guaifenesin.

**Triprolidine** is an antihistamine that helps stop sneezing, runny nose and watery eyes.

**Pseudoephedrine** is a decongestant that relieves nasal and sinus congestion.

**Guaifenesin** is an expectorant that helps to loosen the mucus in your throat and chest.

**Ask your pharmacist or doctor if you have any questions about this medicine.**

---

## Before you use PABRON SN TABLET

### *When you must not use it*

**Do not take PABRON SN TABLET if:**

- You are allergic (hypersensitive) to TriprolidineHCl and Pseudoephedrine HCl and Guaifenesin or to any of the other ingredients in this medicine.
- You take another medicine containing of TriprolidineHCl, PseudoephedrineHCl and Guaifenesin.
- You are taking medicines called monoamine oxidase inhibitors (MAOIs- a type of antidepressant) within the past 14 days.
- You have very high blood pressure or severe heart disease.

### *Before you start to use it*

Tell your pharmacist or doctor:

- If you have high blood pressure or heart disease, diabetes, overactive of thyroid gland, glaucoma (increase pressure in the eye), prostate problems (difficulty with passing water or needing to pass water often), renal and hepatic function impairment.
- If you are taking any other medicines: Sedatives (drug used to treat anxiety and tension). Anti hypertensive (drugs used to treat

high blood pressure such as guanethidine, methyl dopa, alpha and beta blockers, debrisoquine, bretylium and betanidine). Sympathomimetic drugs (stimulants or appetite suppressants and drugs used to treat congestion and asthma). Tricyclic antidepressants (used to treat mood disorders).

### **Pregnancy and breast feeding:**

- Safe use during pregnancy and lactation has not been established.
- Ask your doctor or pharmacist for advice before taking this medicine if you are pregnant or breast-feeding.

### *Taking other medicines*

**Tell your pharmacist or doctor if you are taking any other products (such as over the counter drug, prescribed drug and herbal products).**

---

## How to use PABRON SN TABLET

### *How much to use*

**Adult and children above 12 years old:**

Take 1 tablet after meal, 3-4 times a day or every 6-8 hours.

**Do not give this medicine to children under 2 years of age.**

Consult with your doctor if you want to give this medicine to children 2 to 12 years of age.

### *When to use it*

Take the medicine after meal.

***How long to use it***

Consult with your doctor if your symptoms do not improve after 7 days of treatment, or if you have a fever with a headache or other symptoms.

***If you forget to use it***

Take the missed dose as soon as you remember.

If it is almost time for your next dose, skip the missed dose and take the medicine at your next regularly scheduled time.

Do not take a double dose to make up for the one you have missed.

***If you use too much (overdose)***

If you take too much of this medicine, consult your doctor or pharmacist. Bring any remaining medicine with you.

---

**While you are using PABRON SN TABLET**

---

***Things you must do***

**If you are about to start taking on any other new medicine, tell your pharmacist or doctor that you are taking PABRON SN TABLET.**

***Things you must not do***

**Do not drink alcohol while taking PABRON SN TABLET.** The sedation effects of alcohol may be increased.

**Do not take more than the recommended dose unless your doctor tells you to.**

***Things to be careful of***

**This medication may cause drowsiness and impair performance in test of auditory vigilance in some people.** If this occurs, do not drive or operate machinery.

---

**Side effects**

---

PABRON SN TABLET may have unwanted side effects in some people. All medicines can have side effects. Sometimes they are serious, most of the time they are not.

The side effects possibly related to treatment have been infrequently reported: drowsiness, insomnia, dry mouth, blurred vision, constipation, tremor, anxiety, irritability, restlessness, nausea, vomiting, gastrointestinal disturbances.

Stop taking the medicine if you have experience: palpitation (heartbeat increased), prostate problems, may have trouble passing water, skin rashes.

If you get any side effects, even those not mentioned in this leaflet, tell your doctor or pharmacist.

You may report any side effects or adverse drug reactions directly to the National Centre for Adverse Drug Reaction Monitoring by calling Tel: 03-78835550, or visiting the website [portal.bpfk.gov.my](http://portal.bpfk.gov.my) (Consumers → Reporting)

---

**Storage and Disposal of PABRON SN TABLET**

---

***Storage***

**Store below 30°C. Keep in a cool dry place, protected from light. Keep out of reach of children.**

***Disposal***

Dispose the medicine after the expiry date.  
Consult your pharmacist on how to safely dispose of any medicines no longer required.

---

**Product description**

---

***What it looks like***

PABRON SN Tablet is pink tablets, oval shaped, engraved with “TAISHO” on one side and scored on the other side.

PABRON SN TABLET is available in 10 tablets x 10 blisters (Alu-Alu) per box.

***Ingredients***

Active ingredients:  
Each tablet contains 2.5 mg of TriprolidineHCl, 60 mg of Pseudoephedrine HCl and 100 mg of Guaifenesin.

Inactive ingredients:  
Magnesium stearate, Aerosil 200, Sodium Starch Glycolate, Purified Water, Ponceau 4R, Ethanol, Cellulose, Maize Starch, Povidone 30, Carmoisine Supra, Citric Acid, Calcium Carbonate, FD and C Blue

**MAL number: MAL12015001AC**

**Manufacturer**

OLIC (Thailand) Limited  
166 Moo 16, Bangpa-In Industrial Estate, Udomsorayuth Road, Bangkrason, Bangpa-In, Ayutthaya Province 13160, Thailand

**Product Registration Holder:**

HOE Pharmaceuticals Sdn. Bhd.  
Lot 10, Jalan Sultan Mohamed 6, Bandar Sultan Suleiman, 42000 Port Klang, Selangor, Malaysia.

Date of revision  
26/04/2013